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Test Report No.

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Tx @ High channel (EDR)
Climate Condition: 23% 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V [/ 60 Hz
Receipt No: 174024892 55
Report No: 16059704 0ot @
Result: Pass 44
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV FSP30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

1007

80T FCC part15 18-26G PK

% or S M A, B o e <~ 23 JFCC paitl5 18-260 AV
'Ti 07 é < % ’ x
201
0 + + t + + + + + + + + + t 1
18 19 20 21 22 23 24 25

Frequency in GHz

Limit and Margin PK

Meas. Margin | Limit-
Frequency MaxPeak i Bandwidth e Corr. PK+
Time Polarization - PK+
(MHz) (dBuV/m) (m3) (kHz) (dB) (dB) (d?luv‘l
18522.000000 52.6 1000.0 1000.000 H 4.3 214 74.0
18999.000000 52.2 1000.0 1000.000 H 4.7 21.8 74.0
~20272.000000 52.7 1000.0 1000.000 H 4.8 213 74.0
21343.000000 54.6 1000.0 | 1000.000 H 6.0 19.5 74.0
22737.000000 | 56.3 1000.0 | 1000.000 H 9.0 17.7 74.0
24201.000000 | 54.8 1000.0 [ 1000.000 H 6.0 19.2 74.0
Limit and Margin AV
Meas. B
Frequency Average s Bandwidth TR
(MHz) (dBuVim) {;:7 (kHz) Polarization
18522.000000 406 1000.0 1000.000 ~__H
18999.000000 40.0 1000.0 1000.000 H
20272.000000 41.0 1000.0 1000.000 H
21343.000000 424 1000.0 1000.000 H
22737.000000 44.7 1000.0 1000.000 H
| 24201.000000 430 | 1000.0 1000.000 H
y73
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Date: 8/28/2014 - Time: 3:41:32 Tested by:
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TUV Rheinland (Guangdong) Ltd.

EMCT

Common Information
Manufacturer:
Test Item:
Identification:
Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:
Result:
Comment:

Subrange 1
Frequency Range:

Receiver:
Transducer:

100

80

EMC Test Service Hotline: +86-20-28391188

est Record (Emission)

Allike

Tower Stereo System
ITSB-300W

FCC Part 15.209

RE

Tx @ High channel (EDR)
258G 50 %RH;

AC 120 V / 60 Hz
174024892

16059704 .06

Pass 0o

Test distance is 3m, Vertical*

101 kPa.

18GHz-25GHz
TUV FSP30
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

FCC partl5 18-26G PK

%1 60T S s Sl oot S I e M&y - "FG ‘,.l"'*‘.*"h‘k\'-’("\‘ AV
T 40T <
3 L
201
0 + t t t + + t t t + + t |
18 19 20 21 2 23 24 25
Frequency in GHz
Limit and Margin PK
Meas. : Margin | Limit-
Freﬂt:'lezncy I‘d’gxPelak Time Bandwidth Polarization C:ér. - PK+ PK+
(MHz) (dBpV/m) (%) (kHz) (dB) (dB) | (dBuV/
[ 18479.000000 53.0 1000.0 1000.000 v 4.3 21.0 74.0
| 19530.000000 52.7 1000.0 1000.000 \'J 4.8 21.4 74.0
| 20302.000000 52.7 1000.0 1000.000 v 4.8 21.3 74.0
| 21314.000000 54.0 1000.0 ~1000.000 v 5.9 20.0 74.0
| 22744.000000 56.8 | 1000.0 1000.000 v X 17.2 74.0
| 24199.000000 55.1 1000.0 1000.000 \'4 r 6.0 18.9 740 |
Limit and Margin AV
Meas. 2 Margin | Limit-
Frequency Average Time Bandwidth Polatization Corr. - AVG AVG
(MHz2) (dBuV/m) (ms) (kHz) (dB) (@B) | (@BuV/
18479.000000 | 403 1000.0 1000000 | Vv 43 137 | 54.0
~19530.000000 40.5 1000.0 | 1000.000 \ 4.8 13.5 54.0
20302.000000 40.6 1000.0 | 1000.000 \J - 4.8 13.4 54.0
| 21314.000000 421 1000.0 1000.000 \4 5.9 11.9 54.0
i 22744.000000 44.5 1000.0 1000.000 \ | 9.0 9.5 _
| 24199.000000 431 1000.0 1000.000 v | 60 | 109
812612014 - Time: 3:46: B el Data |
Date: 8/28/2014 - Time: 3:46:06 Tested by: __§ v, 94 ‘Reviewed by: Lic L
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Common Information

TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-2

EMC Test Record (Emission)

0-28391188

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ High channel
Climate Condition: 280 « 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V / 60 Hz
Receipt No: 174024892 ﬂD
Report No: 16059704 00T
Result: Pass 224 @!
Comment: Test distance is 3m, Horizontal
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV FSP30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1001
801 FCC partl5 18-26G PK
S P o s s i ot s FCCPanls 15366 4V
§ 40 ¢ <
20T
0 + t + U U + + + + + 1
18 19 20 21 22 23 24 25
Frequency in GHz
Limit and Margin PK
Meas. i Margin | Limit-
Frequency MaxPeak Time Bandwidth Polarization Corr. - PK+ PK+
(MHz) (dBpV/m) (8) (kHz) A @) | “gg) (dBuV/
18505.000000 516 | 1000.0 1000.000 | H | a3 225 74.0
19169.000000 | 516 | 1000.0 1000.000 | H | a9 224 74.0
20230.000000 1‘ 53.0 10000 |  1000.000 H - ‘ 4.8 21.0 74.0
f 21370.000000 | 535 | 1000.0 |  1000.000 H | 60 20.5 74.0
22700.000000 566 | 1000.0 1000.000 | H |91 174 | 740
| 24218.000000 | 539 | 1000.0 | 1000.000 H 59 | 204 L 740 |
Limit and Margin AV
Frequency Average Mr;:::' Bandwidth h,n:?(';n L;\r\?g- |
(MHz) (dBuV/m) i) (kHz) (@8) | (aBuvI
18505.000000 | 396 _1000.0 |  1000.000 | 144 54.0
~19169.000000 f 39.6 1000.0 1000.000 ) 144 | 540
20230.000000 |  40.3 | 1000.0 |  1000.000 _H 137 | 540
_21370.000000 | 417 | 1000.0 1000.000 | 77»@ { 54.0
_22700.000000 | 444 | 1000.0 .000 - 54.0
| 24218.000000 | 422 ~_1000.0 |  1000.000 11 8 54.0
, MMT"'WH
Aot T nd P
Date: 8/28/2014 - Time: 4:48:51 Tested by: % 'Ré\déitveb‘;by:,{ .ﬁ@( w1
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Test Report No.

TUV Rheinland (Guangdong) Ltd.

Common Information

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ High channel
Climate Condition: 23C ; 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V / 60 Hz
Receipt No: 174024892
Report No: 16059704001
Result: Pass v
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV FSP30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
IOO[
80+ FCC partl5 18-26G PK
£
R O R S A N AT O LU e o SO .8 11
= PRI ~ S 2o e .
T 4% ¢ & :
2 L
204
0 + + t + t + + + + t + u et
18 19 20 21 2 23 24 25
Frequency in GHz
Limit and Margin PK
Meas. Margin | Limit-
Frequency MaxPeak ; Bandwidth sl Corr. i PK+
(MHz) (dByV/m) {r'“":)’ (kHz) polarization (dB) (:g)* (dBuV/
18599.000000 51.5 1000.0 1000.000 \4 4.4 225 | 740
19447.000000 515 1000.0 1000.000 v 4.9 225 | 740
20229.000000 522 1000.0 1000.000 Vv 4.8 21.8 740
21225.000000 53.2 1000.0 1000.000 | Vv 5.6 20.8 74.0
~22701.000000 55.9 1000.0 1000.000 } \'4 9.1 18.1 74.0
~24193.000000 521 | 1000.0 1000.000 | v | 60 | 219 | 740
Limit and Margin AV
Meas. Margin | Limit-
Frequency Average i Bandwidth i Corr. % AVG
(MHz) (dBuVim) Ir'"": (kHz) Polarization (dB) (‘:‘éf (dBuV/
18599.000000 |  39.2 1000.0 | 1000.000 | Vv 148 | 54.0 B
19447.000000 39.5 1000.0 1000.000 v 145 | 540
| 20229.000000 401 | 1000.0 |  1000.000 Vv 139 | 540
| 21225.000000 40.8 1000.0 |  1000.000 v 13.2 54.0
| 22701.000000 | 442 | 1000.0 |  1000.000 v 9.8 54.0
| 24193000000 | 420 1000.0 | 1000.000 v | 120 54.0 |
A o O P
Date: 8/28/2014 - Time: 4:54:36 Tested by: ! = Reviewed'b 1"
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TUV Rheinland (Guangdong) Ltd.

Common Information

Manufacturer: Allike
Test Item:

Identification:

Test Standard:

Test Detail: RE

Operation Mode:

100[

EMC Test Service Hotline: +86-20-28391188

Tower Stereo System
ITSB-300W
FCC Part 15.209

Rx @ Mid channel

101 kPa.

&

Climate Condition: 23C ; 50 %RH;

Test Voltage/ Freq: AC 120 V / 60 Hz
Receipt No: 174024892

Report No: 16059704 00T

Result: Pass vz

Comment: Test distance is 3m, Horizontal
Subrange 1

Frequency Range: 18GHz-25GHz

Receiver: TUV FSP30

Transducer:

FCC pai

EMC Test Record (Emission)

TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

115 18-26G PK

60 T

40 7

Level in dBpuV/m

21 22 23 24 25
Frequency in GHz
Limit and Margin PK
Meas. ; Margin | Limit-
Frequency MaxPeak Bandwidth Sl Corr. T PK+
(MHz) (dByVim) {,'n";‘)’ (kHz) Polarization (dB) (zg)" (dBuVI
18405.000000 50.3 1000.0 1000.000 H 4.1 23.7 740
~19300.000000 50.6 | 1000.0 1000.000 H 4.9 234 74.0
20229.000000 514 | 1000.0 1000.000 | H 48 | 226 740 |
| 21434.000000 52.6 1000.0 1000.000 H 60 | 214 74.0
| 22679.000000 55.6 | 1000.0 1000.000 H 91 | 184 74.0
| 24210.000000 | 53.9 | 1000.0 1000.000 H 59 | 2041 740 |
Limit and Margin AV
Meas. . Margin | Limit - r
Frequency Average 3 Bandwidth St Corr. % AVG
(MHz) (dBuVim) {"n";‘)’ (kHz) Bolarization (dB) (‘;‘B’f (@BuvI |
| 18405.000000 38.4 | 1000.0 1000.000 H 4.1 15.6 54.0 {
19300.000000 | 388 | 1000.0 |  1000.000 ~H 49 | 152 | 540
| 20229.000000 | 397 | 10000 [ 1000000 |  H 48 | 143 54.0
21434.000000 | 40.8 | 1000.0 1000000 | H 60 | 132 | 540
_22679.000000 | 4338 | 1000.0 | 1000.000 H X 10.2 54.0 |
24210.000000 | 420 | 1000.0 | 1000000 |  H 5.9 12.0 540 |
D r -~ e =
£ Y3 . B
IR LS RN 1
. LT SRS Tl 0.
Date: 8/28/2014 - Time: 4:34:29 Tested by NCl” v Reviewedby!
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TUV Rheinland (Guangdong) Ltd.

Common Information
Manufacturer:
Test ltem:
Identification:

Test Standard:
Test Detail:
Operation Mode:
Climate Condition:
Test Voltage/ Freq:
Receipt No:
Report No:

Result:

Comment:

Subrange 1
Frequency Range:
Receiver:
Transducer:

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Allike

Tower Stereo System
ITSB-300W

FCC Part 15.209

RE

Rx @ Mid channel
286 i 50 %RH;
AC 120 V / 60 Hz
174024892
16059704 0ot

Pass  [/72

Test distance is 3m, Vertical

18GHz-25GHz
TUV FSP30
TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09

FCC partl5 18-26G PK

FCC part15 18-26
R e s

Level in dBuV/m

Limit and Margin PK

21 22

Frequency in GHz

Date: 8/28/2014 - Time: 4:31:37

Tested by:

i Limit -
Frequency MaxPeak Mrﬁ:: Bandwidth Polatation Corr. l\fl:rz;n ;’K+
(MHz) (dBpV/m) ) (kHz) (dB) (dB) | (dBuv/
18080.000000 49.1 1000.0 1000.000 v 38 249 | 740
| 19297.000000 50.3 1000.0 1000.000 v 5.0 237 74.0
| 20257.000000 49.1 | 1000.0 | 1000.000 V. | 48 | 249 | 740
| 21386.000000 52.6 | 1000.0 | 1000.000 v | 60 214 | 740
f 22709.000000 | 538 | 1000.0 | 1000000 | v 91 [ 202 | 740
| 24242.000000 520 | 1000.0 | 1000.000 | v | 59 | 220 | 740
Limit and Margin AV
Meas. Margin | Limit-
Frequency Average > Bandwidth S Corr. 2 AVG
(MHz) (dByV/m) 1("",";‘)’ (kHz) Polarization. | () (ﬁ‘éf (dBuV/
_ 18080.000000 | 39.0 1000.0 1000.000 v | 38 | 150 54.0
| 19297.000000 38.9 1000.0 1000.000 v 50 | 151 54.0
| 20257.000000 395 | 1000.0 1000.000 vV | 48 | 145 54.0
| 21386.000000 |  41.0 | 1000.0 1000.000 vV i i
[7 22709.000000 | 441 | 1000.0 1000.000 | v
| 24242000000 | 420 | 1000.0 ~1000.000 | v
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Date: 8/28/2014 - Time: 4:26:31

TUV Rheinland (Guangdong) Ltd. EMC Test Service Hotline: +86-20-28391188
EMC Test Record (Emission)
Common Information
Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ Low channel
Climate Condition: 23C: = 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V / 60 Hz
Receipt No: 174024892 ﬁ
Report No: 16059704 oot
Result: Pass 23 @!
Comment: Test distance is 3m, Horizonta
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV 3460-09 T5P30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
1001
80T FCC partl5 18-26G PK
"l e o e st T D 18260 AV
- . . 5 %
LA
201
0 t + t u t t t + + t + t t 4
18 19 20 21 22 23 24 25
Frequency in GHz
Limit and Margin PK
Meas. : Margin | Limit
Frequency MaxPeak 5 Bandwidth ity Corr. i
(MHz) (dBpVim) ‘{:“n: (kHz) Polarization (dB) (:\B,)G (dri;:;w
| 18489.000000 5.7 | 1000.0 1000.000 H 43 22.3 74.0
| 18687.000000 507 | 1000.0 1000.000 | H 4.5 34.9 74.0
20239.000000 521 1000.0 1000.000 | H 48 | 336 | 740
21391.000000 54.2 1000.0 |  1000.000 | H | 6.0 32.1 740 |
| 22715.000000 |  56.3 1000.0 |  1000.000 | H | 90 | 296 740 |
_24023.000000 | 540 | 1000.0 1000.000 | H | 59 200 | 740 |
Limit and Margin AV
Meas. 2 Margin | Limit
Frequency Average Bandwidth e Corr. v
t (MHz) (dByVim) '(I"inn:; (kHz) Polarization (dB) (ﬁ\é)G (dgsw
L 18489.000000 |  39.6 1000.0 1000.000 | H 4.3 14.4 7‘7 54.0
| 18687.000000 |  39.1 1000.0 1000.000 H 4.5 149 | 540
| 20239.000000 | 404 1000.0 1000.000 |  H 438 136 | 54.0
| 21391.000000 | 419 1000.0 1000.000 H 6.0 121 | 540 |
22715.000000 | 444 | 1000.0 1000.000 | H 9.0 9.6 | 540 |
24023.000000 |  42.0 | 1000.0 | 1000.000 ~H | 59 120 | 540 |

Tested by: _J&. 7/ Reviewed by: |

o <
2 e e s ——
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TUV Rheinland (Guangdong) Ltd.

EMC Test Service Hotline: +86-20-28391188

EMC Test Record (Emission)

Common Information

Manufacturer: Allike
Test Item: Tower Stereo System
Identification: ITSB-300W
Test Standard: FCC Part 15.209
Test Detail: RE
Operation Mode: Rx @ Low channel
Climate Condition: 23°¢ & 50 %RH; 101 kPa.
Test Voltage/ Freq: AC 120 V / 60 Hz
Receipt No: 174024892
Report No: 16059704 got~
Result: Pass z
Comment: Test distance is 3m, Vertical
Subrange 1
Frequency Range: 18GHz-25GHz
Receiver: TUV FSP30
Transducer: TUV SAC 3160-09/ TUV FSP30-TUV SAC 3160-09
IOO[
80T FCC part15 18-26G PK
%1 60 L T I L e i l*((_ﬂp_;sl‘_t{al(\ 26G AV
'-,>E 407 X :
201
0 t t + + + + + + + + + t—
18 19 20 21 2 23 24 25
Frequency in GHz
Limit and Margin PK
Meas. F Margin Limit
Frequency MaxPeak : Bandwidth M Corr. 2
(MHz) (dBpVim) ':‘rl'r‘rs (kHz) Polarization (dB) (sg;- (dz;;VI
~18489.000000 51.7 | 1000.0 1000.000 v 4.3 22.3 740 |
| 19297.000000 50.3 [ 1000.0 | 1000.000 | V. | 50 | 237 740 |
20257.000000 | 49.1 | 1000.0 1000.000 v | 48 | 249 | 740 {
21272 0 53.4 | 1000.0 1000.000 | Vv 5.8 f} 206 740 |
22661.000000 # 56.1 | 1000.0 1000000 | vV | 9.0 179 | 740
24023.000000 |  54.0 | 1000.0 1000000 | vV | 59 [ 200 | 740 |
Limit and Margin AV
Meas. . Margin
Frequency Average 5 Bandwidth A Corr. g
(MHz) (dBuVim) {r'n":; (kHz) EotanEation ./ agy (‘3‘5’;3
18489.000000 |  39.6 1000.0 1000000 | v 43 | 144 |
| 19297.000000 | 389 1000.0 1000000 | v 5.0 15.1
| 20257.000000 |  39.5 1000.0 1000.000 | v 48 | 145
21272.000000 414 | 1000.0 1000.000 | v 58 | 126 |
22661.000000 | 442 1000.0 | 1000.000 | vV [ 90 [ 98 |
24023.000000 |  42.0 1000.0 |  1000.000 | v 9 | 120 |
. -l dasbData
Date: 8/28/2014 - Time: 4:22:05 Tested by: | 7' " Revigwed by g] .a ;
| S
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